
     

 

 

 

 

 

 

 

Cork County Council 

 

 

Wastewater Discharge Licence Application under 

S.I 684 of 2007 Regulations 

 

 

 

Scheme/Agglomeration: Macroom 

 

 

Submission Date: 22nd September 2008 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:18:49



 Macroom WWDL Application Form V6/08    

    

This is a draft document and is subject to revision. 

 

 

 
 

 

Waste Water Discharge 

Licence 

Application Form 
 

 

 
 

 

 

 

 
 

 
 

 
Environmental Protection Agency 

PO Box 3000, Johnstown Castle Estate, Co.  Wexford 

Lo Call: 1890 335599 Telephone: 053-9160600   Fax: 053-

9160699 

Web: www.epa.ie Email: info@epa.ie 

 

EPA Ref. N
o
: 

(Office use only) 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:18:49



 Macroom WWDL Application Form V6/08    

    

Table of Contents  

SECTION A:  NON-TECHNICAL SUMMARY 5 

SECTION B: GENERAL 14 

B.1 AGGLOMERATION DETAILS 14 

NAME AND ADDRESS FOR CORRESPONDENCE 14 

B.2 LOCATION OF ASSOCIATED WASTE WATER TREATMENT PLANT(S) 15 

B.3 LOCATION OF PRIMARY DISCHARGE POINT 16 

B.4 LOCATION OF SECONDARY DISCHARGE POINT(S) 16 

B.5 LOCATION OF STORM WATER OVERFLOW POINT(S) 17 

B.6 PLANNING AUTHORITY 17 

B.7  OTHER AUTHORITIES 18 

B.8  NOTICES AND ADVERTISEMENTS 19 

B.9 (I) POPULATION EQUIVALENT OF AGGLOMERATION 19 

B.10 CAPITAL INVESTMENT PROGRAMME 22 

B.11 SIGNIFICANT CORRESPONDENCE 22 

B.12 FORESHORE ACT LICENCES. 23 

SECTION C: INFRASTRUCTURE & OPERATION 24 

C.1 OPERATIONAL INFORMATION REQUIREMENTS 24 

C.2 OUTFALL DESIGN AND CONSTRUCTION 25 

C.1 OPERATIONAL INFORMATION REQUIREMENTS 26 

C.1.1   STORM WATER OVERFLOWS 35 

C.1.2    PUMPING STATIONS 37 

C.2 OUTFALL DESIGN AND CONSTRUCTION 40 

SECTION D: DISCHARGES TO THE AQUATIC ENVIRONMENT 42 

D.1 DISCHARGES TO SURFACE WATERS 42 

D.2 TABULAR DATA ON DISCHARGE POINTS 43 

SECTION E: MONITORING 44 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:18:49



 Macroom WWDL Application Form V6/08    

    

E.1 WASTE WATER DISCHARGE FREQUENCY AND QUANTITIES – EXISTING 
& PROPOSED 44 

E.2.  MONITORING AND SAMPLING POINTS 44 

E.3.  TABULAR DATA ON MONITORING AND SAMPLING POINTS 44 

E.4 SAMPLING DATA 45 

E.1  WASTE WATER DISCHARGE FREQUENCY AND QUANTITIES – 
EXISTING & PROPOSED 46 

E2  MONITORING IN RESPECT OF MACROOM WASTEWATER LICENCE 
APPLICATION 46 

GENERAL LABORATORY INFORMATION 46 

SECTION F: EXISTING ENVIRONMENT & IMPACT OF THE 
DISCHARGE(S) 48 

F.1. ASSESSMENT OF IMPACT ON RECEIVING SURFACE OR GROUND WATER 48 

F.2 TABULAR DATA ON DRINKING WATER ABSTRACTION POINT(S) 50 

F.1. ASSESSMENT OF IMPACT ON RECEIVING SURFACE OR GROUND WATER 51 

SECTION G: PROGRAMMES OF IMPROVEMENTS 55 

G.1 COMPLIANCE WITH COUNCIL DIRECTIVES 55 

G.2 COMPLIANCE WITH WATER QUALITY STANDARDS FOR PHOSPHORUS 
REGULATIONS (S.I. NO. 258 OF 1998). 55 

G.3 IMPACT MITIGATION 56 

G.4 STORM WATER OVERFLOW 56 

G.1 COMPLIANCE WITH COUNCIL DIRECTIVES 57 

G.2 COMPLIANCE WITH WATER QUALITY STANDARDS FOR PHOSPHORUS 
REGULATIONS (S.I. NO. 258 OF 1998). 57 

G.3 IMPACT MITIGATION 57 

G.4 STORM WATER OVERFLOW 57 

SECTION H: DECLARATION 59 

DECLARATION 59 

SECTION I: JOINT DECLARATION 60 

NOT APPLICABLE 60 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:18:49



Section A- Non-Technical Summary  - 5 -    

SECTION A: NON-TECHNICAL SUMMARY 

 

Advice on completing this section is provided in the accompanying Guidance 

Note.   
 

A non-technical summary of the application is to be included here. The summary 

should identify all environmental impacts of significance associated with the 

discharge of waste water associated with the waste water works.  This 

description should also indicate the hours during which the waste water works is 

supervised or manned and days per week of this supervision.   
 

The following information must be included in the non-technical summary: 

 

A description of: 

 

− the waste water works and the activities carried out therein, 
− the sources of emissions from the waste water works, 

− the nature and quantities of foreseeable emissions from the waste water 

works into the receiving aqueous environment as well as identification of 

significant effects of the emissions on the environment,  

− the proposed technology and other techniques for preventing or, where this 

is not possible, reducing emissions from the waste water works, 

-  further measures planned to comply with the general principle of the basic    

obligations of the operator, i.e., that no significant pollution is caused; 

− measures planned to monitor emissions into the environment. 

 

Supporting information should form Attachment No A.1 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:18:49



 Macroom WWDL Application Form V6/08    

Section A- Non-Technical Summary  - 6 -   

INTRODUCTION: 

This application is in relation to the discharge from the Macroom Town Waste 

Water Treatment Plant, which serves the agglomeration of Macroom and includes 

Macroom Town and its Environs.  This plant is under the administrative control of 

Macroom Urban District Council (Town Council) which also operates the plant. 

The plant is located at the eastern end of the town on the southern bank of the 

river Sullane. A pumping station at Masseytown serves the region to the west of 

the town; this pumping station is equipped with 2 No. Duty/Standby pumps and 

high level overflows to the River Sullane when necessary during heavy rainfall. 

Macroom Town has developed along an East–West Axis, with development 

constrained to the south of the town by the topography, and to north by the 

River Sullane. The existing sewerage network comprises of approximately 19km 

of pipe-work.  Flows from the east of the catchment gravitate directly to the 

WWTP while flows from the west gravitate to Masseytown where they are 

pumped east to a point where they can gravitate to the WWTP. There are three 

small pumping stations on the network servicing residential developments, none 

of which have emergency or storm overflows. The majority of the town consists 

of combined sewer with the exception of new developments which have recently 

been constructed in the last five years. The majority of the existing combined, 

foul and storm sewers are a mix between 150mm to 550mm pipes.  

 

A DESCRIPTION OF THE WASTE WATER WORKS AND THE ACTIVITIES CARRIED OUT 

THEREIN: (SEE ATTACHMENT A.1 DRAWING 1 FOR DETAILS OF THE LAYOUT) 

Located in Sleveen East, to the east of the town on the southern bank of the 

River Sullane, the treatment plant is at a very low elevation and its boundary is 

only 5m from the river (See Attachment A.1. Map 1). Treated effluent from 

the plant is discharged into the river. Storm overflow from the treatment plant 

discharges to the treated effluent outfall. The treatment plant occupies only a 

portion of a 2 acre site owned by the Town Council.  The plant comprises an 

extended aeration activated sludge plant with preliminary treatment and sludge 

thickening and dewatering. 

The Macroom WWTP was designed for a Population Equivalent (PE) of 

approximately 5,230PE.  The maximum hydraulic capacity of the treatment plant 

is 47m3/hour.  

The existing treatment plant was constructed in 1975 and comprises a inlet 

channel with high level storm overflow prior to the automated inlet screen which 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:18:49



 Macroom WWDL Application Form V6/08    

Section A- Non-Technical Summary  - 7 -   

has recently been replaced (2007) including a washing and compacting facility. 

Flows are then measured in the open channel venturi flume before gravitating 

into the activated sludge system comprising a single oxidation ditch with a 

secondary settlement tank and a return sludge system. The sludge thickening 

and dewatering facilities as well as a Phosphorus removal system were added in 

the late 1980’s. Wastewater-flow through the treatment process is by gravity 

with no inter-stage pumping required.   The treatment plant is currently near its 

design capacity and a Preliminary Report is currently being undertaken to assess 

the upgrading of the sewerage network and WWTP to cater for future predicted 

flows.  

There are three buildings at the WWTP. These include a small control building 

(which also serves as an office) and a separate sludge dewatering building 

(which also houses the ferric and polymer dosing systems) and a shed used by 

Macroom Town Council for storage of their equipment. 

Pre-Treatment  

The aim of the pre-treatment is to remove as much inorganic load, and floating 

and suspended objects as possible before primary treatment. There are no 

facilities on site for the storage of storm water and in the event of storm 

conditions incoming storm flows overflow via a two-sided weir channel into the 

River Sullane. The storm water overflow is positioned upstream of the newly 

installed screening facility. There is no facility on site for measuring the flow rate 

of storm water discharge to the river. All flows which go forward to full treatment 

are screened to 6mm. 

Secondary Treatment 

The secondary treatment stage is an activated sludge system comprising a single 

oxidation ditch with a secondary settlement tank and a return sludge system. 

The oxidation ditch is fitted with two horizontal shaft surface aerators which are 

mounted on floating supports due to the regular flooding of the site and the 

submergence of the oxidation ditch.  

Flow from the oxidation ditch gravitates to a 15.2m diameter radial flow 

settlement tank fitted with a rotating half bridge scraper mechanism. Settled 

sludge from this tank gravitates to a nearby sludge chamber. A lifting wheel in 

the sludge chamber returns the activated sludge to the oxidation ditch. 

Treated effluent which overflows from the secondary settlement tank combines 

with the storm water overflow and gravitates via an outfall pipe to the River 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:18:49



 Macroom WWDL Application Form V6/08    

Section A- Non-Technical Summary  - 8 -   

Sullane. 24 hour composite samples are collected for analysis up to 12 times per 

year from this chamber by Cork County Staff which are then analysed at the 

laboratory in Inniscarra. There is no facility on site for measuring the flow rate of 

treated effluent to the river. 

A phosphorus removal facility, comprising a GRP ferric sulphate storage tank and 

dosing system, was installed in the late 1980’s. However, this has not been 

operated for a number of years.  

Sludge Management 

Surplus sludge is pumped to a gravity sludge thickening tank. The sludge 

thickener is a flat bottomed fabricated steel tank, in which a submersible mixer 

is installed.  

Thickened sludge is pumped to a double belt dewatering press. The press 

produces a dewatered cake at 17 % dry solids. This is stored in a skip until it is 

taken off–site. The press is generally operated for approximately 7 hours per day 

and five days per week. Currently one skip containing approximately 7 tonnes of 

sludge cake is transported off site to McGill Environmental System’s site at 

Castletownroche, Co. Cork for composting. 

Operation of the WWTP 

The Macroom WWTP is currently operated by Macroom Town Council. The plant 

is manned during the week from 8.30am – 5.00pm (Monday – Friday) by a plant 

operator and a plant manager. Weekend cover is provided on both Saturday and 

Sunday for an hour’s duration each day. There is no SCADA system or remote 

monitoring of the plant in place. Inflow is measured and recorded automatically. 

Upgrading of Sewer Network and Treatment Plant 

In 2006 Cork County Council advertised for the services of a Consulting Engineer 

to compile a Preliminary Report to assess the current waste water infrastructure 

in Macroom. In 2007, J.B. Barry & Partners, Consulting Engineers, commenced 

work on the Preliminary Report. The objective of this report is to establish how 

best to improve the existing system and make recommendations to Cork County 

Council. The eventual upgrading of the system (which is expected to be 

completed and operational by 2013) will improve the discharges from the 

treatment plant to the river by: 

• Provision of additional storm storage and screen at Masseytown 

Pump Station; 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:18:49



 Macroom WWDL Application Form V6/08    

Section A- Non-Technical Summary  - 9 -   

• Removing the discharge of unscreened storm flows into the River 

Sullane at the WWTP and provide storm storage; 

• Increasing capacity at the WWTP to cope with the predicted future 

increases in population; 

• Protection of assets from flooding events; 

• Provision of standby sludge dewatering facilities. 

 

SOURCES OF EMISSIONS FROM THE WASTE WATER TREATMENT WORKS 

The pollution load for the Macroom agglomeration arises from the following 

areas: 

• The local population 

• Local industries 

• Cork Marts Macroom 

The domestic population of Macroom has grown over the last three censuses 

owing to it development as a town within the Cork Metropolitan area. The 

population of Macroom has increased by approx. 4.4% per annum for the last 10 

years. The most recent Census (2006) figures show that Macroom Town and its 

environs now have a domestic population in excess of 3550. 

Other sources of influent that contribute to the sewage scheme would be: 

• Commercial premises 

• Schools 

• Tourism 

• Infiltration 

The overall population equivalent of the town, commercial and domestic, has 

been calculated as 6,616.  

 

NATURE AND QUANTITIES OF FORESEEABLE EMISSIONS FROM THE WASTEWATER WORKS 

INTO THE RECEIVING AQUEOUS ENVIRONMENT AS WELL AS IDENTIFICATION OF 

SIGNIFICANT EFFECTS OF THE EMISSIONS ON THE ENVIRONMENT: 

The effluent discharged from the treatment plant to the receiving waters 

contains BOD, COD, Suspended Solids, Phosphorus, Ammonia and Nitrates. The 

use of poly-electrolye, for sludge dewatering purposes, and Ferric Sulphate (if 

Phosphorus reduction is in operation) are also potential loadings from the 

treatment plant to the receiving waters. The treatment process employed in 

Macroom greatly reduces the levels of these parameters entering the aquatic 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:18:49



 Macroom WWDL Application Form V6/08    

Section A- Non-Technical Summary  - 10 -   

environment and the levels are below those indicated in the Urban Waste Water 

Directive. The treated effluent from the Macroom WWTP meets the required 

parameters.  

 

Parameter 
Concentration 

Limit 

Concentration as 

Discharged 